



TEST REPORT

ULR : NABLT0726TS185562620000293

Issued to:

MODERATE SPACE PRIVATE LIMITED

 PLOT NO.94, RENUKA SAHASRA ENCLAVE, Keesara Road,
 Kundanpally X Road Bus Stop, Kundanpally,
 Hyderabad, Medchal Malkajgiri, 501301

Report No. : LL/26-27/006760

Issue Date : 29/08/2026

Customer Ref.: Test Request Form

Ref.Date : 19/08/2026

Sample Particulars : WASHER.
Sample description : Washer.

Qty. Received : 1No.

Mode of Packing : Polythene cover.

Test Parameters : Material Identification by FTIR.

Date of Receipt of Sample : 19/08/2026

Date of Starting of Analysis : 22/08/2026

Date of completion of analysis : 22/08/2026

SAMPLE TESTED AS RECEIVED

TEST RESULTS

S.No.	Parameters	UOM	Results	Test Method
	Discipline:Mechanical			
	Group:Plastics and Plastic Products			
I	Material Identification by FTIR	---	The submitted sample base polymer identified as "Polypropylene (PP)".	ASTM E1252-98(RA 2021)

FTIR spectrum enclosed.

NOTE : This report and results relate only to the sample / items tested.

End of Report


 P. Vijaykumar
 Reviewed by


 J. Uday Kumar
 Authorized Signatory